e
—=
& = =
= = -
-

Project no. CT 2004-509188
Project acronym: EMCO
Project title: Reduction of environmental risks, posed by Emerging

Contaminants, through advanced treatment of municipal and industrial
wastes

Instrument: STREP

Thematic Priority: Integrating and Strengthening the European Research Area;
Specific measures in support of international co-operation

Publishable final activity report

Period covered: from 01st July 2004 to 30th June 2007
Date of preparation: 20. July 2007

Start date of project: 1 July 2004 Duration: 36 months



1. Project execution

Co-ordinator:

Damia Barcelo dbcgam@cid.csic.es
[IQAB-CSIC, Dep. Environmental Chemistry
¢/ Jordi Girona 18-26

E-08034 Barcelona, Spain
[...]
120

100

80
60 -
40 1
;|

Frequency of detection (%)

Fig. 2 Frequency of detection for individual emerging contaminants (%). A) Pharmacueticals; B)
Surfactants, fragrances, flame retardants, insect repellents and pesticides

Treatment of emerging contaminants in WW using membrane bioreactors (MBR)

Four MBR laboratory and pilot scale plants were used duringthe course of the project:

- MBR Zenon was situated at the Municipal wastewater treatment plant (WWTP) of
City of Cakovec in northern Croatia (P4 and P2)

- A submerged MBR purchased from Kubota (Osaka, Japan) installed in a municipal
WWTP in Rubi (Barcelona, Spain). (P1)



- A pilot plant MBR consisting of submerged hollow fiber and flat membranes,
respectively, installed at WWTP Terrasa (Spain) (P1)
- Laboratory-scale MBR installed at pharmaceutical industry Bosnaliek, Sarajevo,
Bosnia and Herzegovina (P8)

The behavior of several pharmaceuticals belonging to different therapeutic categories
(analgesics and anti-inflammatory drugs, lipid regulators, antibiotics, etc.) was monitored
during treatment of wastewater in a laboratory-scale membrane bioreactor (MBR). The
results were compared with their removal in a conventional activated sludge (CAS)
process in an existing wastewater treatment facility. In general pharmaceuticals were
removed to a higher extent in the MBR integrated system than during CAS process. For
most of the investigated compounds MBR treatment had better performance (removal
rates>80%) and steadier effluent concentrations than the conventional system (e.g.
diclofenac, ketoprofen, ranitidine, gemfibrozil, bezafibrate, pravastatin, ofloxacin). In
some cases the removal efficiencies were very similar and high for both treatments (e.g.
ibuprofen, naproxen, acetaminophen, paroxetine, hydrochlorothiazide). The antiepileptic
drug carbamazepine turned out to be the most persistent pharmaceutical as it passed
both through MBR and CAS system untransformed. Since there was no washout of
biomass from the reactor, high- quality effluent in terms of chemical oxygen demand
(COD), ammonium content (N-NH,), total suspended solids (TSS) and total organic
carbon (TOC) was obtained.

<10% w_%\ >60% %
100 @ 00 A
90 @ o@ @ "Q

z L | R

. 8 @/ ¢

ol Ne ¢/

0 - | 1 | ] [
0 20 40 60 80 100

CAS elimination, %

Fig. 3 Enhanced removal of pharmaceutical residues in MBR compared to CAS; 1-naproxen, 2-
ketoprofen, 3-ibuprofen, 4-diclofenac, 5-indomethacin, 6-acetaminophen, 7-mefenamic acid, 8-
propyphenazone, 9-ranitidine,  10-paroxetine, = 11-carbamazepine, 12-ofloxacin, 13-
sulfamethoxazole, 14-erythromycin, 15-atenolol, 16-metoprolol, 17-hydrochlorothiazide, 18-
glibenclamide, 19-gemfibrozil, 20-bezafibrate, 21-clofibric acid, 22-pravastatin



Treatment of emerging contaminants in WW using reverse osmosis/nanofiltration
(ROINF)

A pilot-plant unit (Fig. 4) containing two 5 ym cartridge filters and three spiral wound
membrane elements [L = 1000 mm (40”), D = 64 mm (2.5”) and active area = 2.6 m?]
was installed at Veterina, Kalinovica (Croatia). The performance results show the
complete removal of all the antibiotics by the RO membrane and by the tight
nanofiltration membrane NF90. Only the loose nanofiltration membrane element HL
incompletely removed the smaller sulfonamide antibiotics. All these findings confirm
again the size exclusion as the decisive antibiotics removal mechanism, which was
explained earlier by the membranes pore size distribution curves.

Figure 4. Pilot-plant RO/NF unit

Treatment of emerging contaminants in WW using advanced sorbent material

As a major achievement, the experimental unit specifically designed for treatment
of real textile wastewater from “SIMPO-Dekor” (Vranje, Serbia) was constructed. The
results obtained indicate that RWNM can be used as a good sorbent for lead, copper,
zinc and cobalt cations. On the other hand, insufficient sorption of direct dyes occurred
whether in the case of untreated RWNM or RWNM treated with biopolymer chitosan or
hydrogen peroxide. It was shown that sorption of these dyes was significantly affected
by initial dye concentration, pH and temperature. CODy, and TOC values of dye
solutions decreased after the sorption.

The possibility of using the RWNM for purification of real effluents from textile
industry was investigated in the experimental unit especially constructed for this project.
In accordance with results obtained in laboratory conditions, hydrogen peroxide treated
RWNM was selected as a sorbent for the study of real effluents. Twelve different
effluents released from dyehouse of “SIMPO Decor” (Vranje, Serbia), containing
different types of dyes were collected and analysed. The results demonstrated that
decrease in CODy, of each investigated sample was obtained after 3 h of sorption.
Sorption on RWNM also provided decolourisation of effluent that was more or less
evident, depending on the dye type present in the effluent. The results showed that pH



adjustment of the effluent can provide sufficient degree of decolourisation, particularly
when the metal complex dyes were present in the effluent.

The overall results indicated that RWNM can be efficiently used for removal of

different pollutants from textile effluents. Its application in combination with other
treatment to achieve maximum purification of effluent is recommended.

Fate of emerging contaminants in conventional wastewater treatment

Fate of drugs of abuse during CAS treatment was studied in Spain and Germany.
Cocaine and its metabolite (benzoylecgonine) were detected at concentrations up to
225 ng/l and 2307 ng/l, respectively in Spanish wastewater influents and up to 47 ng/I|
(cocaine) and 928 ng/l (benzoylecgonine) in wastewater effluents. For German
samples, these values were 99 ng/l and 892 ngl/l, respectively for influents and <LOD
and 339 ng/l in effluents. Amphetamines such as MDMA (ecstasy) were also
identified with maximum values of 91 ng/l and 14 ng/l in wastewater influents from
Spain and Germany, respectively. The concentrations in wastewater effluents
reached up to 67 ng/l in Spain and <LOQ in Germany.

Biodegradation studies

To investigate the microbial degradation of selected pharmaceutically active
compounds, batch reactors were freshly loaded with 1L of sewage sludge taken from
the aeration basin of wastewater treatment plant (WWTP) Rubi, Barcelona, Spain.
Potential sorption of pharmaceuticals was monitored in batch reactors with
formaldehyde added to sludge, which excludes any biotic degradation and assures
that possible attenuation in the concentration of a compound is consequence of its
adsorption to sludge particles. Selected compounds were gemfibrozil,
hydrochlorothiazide, ranitidine and glibenclamide.

During batch experiments, gemfibrozil was degraded up to 80% in the first 12 days,
whereas the acclimation period of sludge was relatively short (6-7 days). In the
experiments with added formaldehyde into batch reactors, no abiotic removal was
recorded.

Hg/L
o

<
[

Fig 5. Aerobic biodegradation of gemfibrozil in a batch reactor spiked to 10 pg/L.



Fig 6. Abiotic elimination of gemfibrozil in a batch reactor with added formaldehyde and spiked to
10 pg/L.

Contrary, ranitidine was very rapidly eliminated within the first three days. However,
attenuation of its initial concentration is probably a consequence of adsorption to
sewage sludge particles in both batch reactors (with and without added
formaldehyde). This could explain its better elimination in MBR than in CAS, since
MBR sludge has higher sorption potential, because of the smaller floc size and higher
content of organic matter.

*-

O =~ N W »h 0 O N O ©
/

Hg/L

o
N
IN
(o)
o]
N
o
N
N
N
I

16

Fig 7. Aerobic biodegradation of ranitidine in a batch reactor spiked to 10 pg/L.

[Vel[R
F N
—o——4

Fig 8. Abiotic elimination of ranitidine in a batch reactor with added formaldehyde and spiked to
10 pg/L.



Behavior and removal of selected compounds during drinking water treatment
using RO/NF

Feed, permeate, concentrate and treated water samples from an RO/NF DWTP Besos
(Barcelona) were monitored for musks and fragrance compounds; triazines and
metabolites; chlorinated solvents and dioxanes and dioxolanes in order to study their
occurrence and removal. All compounds are efficiently removed except Galaxolide
lactone (metabolite of Galaxolide) which is poorly eliminated using NF but can be
improved using RO. Other musk compounds such as Galaxolide, Tonalide and musk
present intermediate percentages of elimination in NF and RO processes. An incomplete
elimination of common chlorinated solvents such as trichloroethylene and
perchloroethylene, in NF and RO processes is achieved. On the other hand, the
effciency of both treatments for odorous pollutants at ultratrace level (ng/L) such as
dioxanes and dioxolanes is proved with a complete elimination.

Sampling Point 3'3|Z\'>
Well }_‘ . :
—| Pre-treatment Nanofiltration

Post treatment

= Disinfection (UV radiation) : = Remineralization
» Filtration (Filter 1 pm) Sampling = pH correction
Point 2 = Stnpp'ng N
= Post-clorination Sampling

Point 4

Well Reverse
Pre-treatment .

Osmosis-|
Well Reverse

_| Pre-treatment I— Osmosis-||

l —>
130 L/s each
Sampling Point 3—>

L=

| Sampling Point 1 |

Post treatment

1: Feed
Besos River's Aquifer 2: Permeate
(30 hm3/year) 3: Concentrate
4: Effluent

Fig. 9. Scheme of the Besds RO/NF drinking water treatment plant.

Prospective analysis of the most suitable treatments for selected study sites in
WB countries

All treatment technologies applied at study site demonstrated to be suitable to
improve the removal of selected emerging contaminants. MBR has shown to be a ready
available technology that is nowadays increasing its market share. This technology
achieved a full scale implementation in the pharmaceutical industry Bosnalijek, Sarajevo,
Bosnia and Herzegovina, for the treatment of their process wastewater.



Although the advanced stage of development many researches needs to focused
on understanding, optimization of the process and discovery of new application.
Removal of emerging contaminants is not complete but generally improved if compared
with conventional technology. The use of tertiary treatment after MBR to further reduce
the emrging contaminants load is also facilitated by the better quality of the secondary
effluent.

Application of reverse osmosis and nanofiltration processes achieved the best
results in terms of emerging contaminants reduction in the effluent however identification
of proper solution to handling the concentrate/rejected stream should be further
investigated. Additional researches on membrane selection and process optimization are
of high importance to further decrease the investment and operational cost of this
technology.

Advanced sorbent material is a technology initially specifically tailored for the
textile industry that shown to have potential also in other application (reduction of heavy
metals and oils). The most suitable treatment for the selected study site appears as a
combination of biological and physico-chemical treatments with the final treatment with
low-cost sorbent manufactured from recycled wool-based nonwoven material.

Treatment technology Invest./ Emerging Notes
Operat. | contaminant
costs s removal
efficiency
Conventional Activated Sludge -/- +
Membrane Bioreactor (MBR) -/ -- ++
Micro — Ultra filtration -/ -- +
Nano filtration — Reverse -— /- +++ Require high feed water quality
Osmosis
Activated carbon adsorption - [ - +++ Require high feed water quality
Advanced sorbent adsorption -/- ++ Suitable for specific applications
(i.e. textile industry)
AOPs s +++ Require high feed water quality




2. Dissemination and use
Main dissemination activities

1% EMCO workshop entitled: Analysis and removal of contaminants from
wastewaters for the implementation of the Water Framework Directive (WFD) was
organized in Dubrovnik, Croatia on 20 - 21 October 2005 in collaboration with the EU project
SWIFT-WFD (Screening methods for_Water data_InFormaTion in support of the
implementation of the_Water_Framework_Directive ), Faculty of Chemical Eningeering
and Technology of the University of Zagreb (Croatia), Consejo Superior de
Investigaciones Cientificas (CSIC, Barcelona) and Agilient Technologies. The workshop
took place at the International Center of Croatian Universities.

In the course of the workshop, 28 lectures and 20 posters were presented, being the
principal topics legislation and policy in the field of wastewater treatment, analysis of
contaminants in wastewaters, wastewater treatment technologies, risk assessment with
special emphasis on the use and validation of the yeast assays for estrogenicity and
the special session devoted to report the results of the fist year of the EMCO project.

Executive summary is published in TrAC Trends in Analytical Chemistry, Volume 25,
Issue 3, March 2006, Pages 191-193

Damia Barcelé6 and Mira Petrovic, Reducing the environmental risk from emerging
pollutants: Report on the 1st EMCO Workshop “Analysis and removal of contaminants
from wastewaters for the implementation of the Water Framework Directive (WFD)”,
Dubrovnik, Croatia, 20—21 October 2005

2"" EMCO workshop entitled Emerging contaminants in wastewaters: Monitoring
tools and treatment technologies was organized in Belgrade, Serbia on 26-27 April
2007 in collaboration with the Faculty of Technology and Metallurgy, Belgrade ( Serbia )
and Consejo Superior de Investigaciones Cientificas (CSIC), Barcelona (Spain).
It was attended by 71 participants, from Bosnia and Herzegovina, Croatia and Serbia
and 10 European countries, being therefore a platform for communication and
exchange of information among scientists from the Western Balkan region and the rest
of the Europe. In the course of the workshop, 24 lectures and 24 posters were
presented, with principal topics:

¢ analysis of emerging contaminants in wastewaters, including toxicity issues,

e occurrence of emerging contaminants in wastewaters

e wastewater treatment technologies.

Executive summary will be published in TrAC Trends in Analytical Chemistry, In Press,
Corrected Proof, Available online 6 June 2007

Damia Barcel6é and Mira Petrovic,Under the analytical spotlight, contaminants emerge:
Report on the 2nd EMCO Workshop “Emerging Contaminants in Wastewaters:
Monitoring Tools and Treatment Technologies” held in Belgrade, Serbia, 26 and 27 April
2007

The full papers presented at the workshop will be published in a special issues Trend
in Analytical Chemistry (Elsevier).



Scientific publications:
Book: 1 (in press)
Book chapters: 3 + 7 (submitted)

Papers (SCI) 28 + 11 (submitted)

Presentations at international and national symposiums
Oral: 47
Poster 42

Publishable results

Main project results

No

Self-descriptive title of the result

1

Analytical methods

Various analytical methods have been developed for the determination of different
classes of pharmaceuticals and adjusted to the complex matrix wastewater (WW).
Methods permitting detection of pharmaceuticals at low levels in complex matrices are
prerequisite for proper risk assessment.

Application of these methods in monitoring of European waste, surface and drinking
water resulted on a broad database of these class of pollutants.

More detailed information can be obtained by reading the various papers published and
cited under scientific results.

M.José Gomez, M. Petrovic, A.R. Fernandez-Alba, D. Barceld, Determination of
pharmaceuticals of various therapeutic classes by SPE-LC-MS/MS in hospital effluent
wastewaters, J. Chromatog. A 1114 (2) (2006) 224-233

M. Gros, M. Petrovic and D. Barceld, Development of a multi-residue method for the
analysis of pharmaceuticals based on solid phase extraction and LC-tandem mass
spectrometry in surface and wastewaters. Talanta 70 (2006) 678-690

Mira Petrovic, Merixell Gros, Damia Barcelo, Multi-Residue Analysis of Pharmaceuticals
In Wastewater By Ultra Performance Liquid Chromatography — Quadrupole — Time of